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B FRHLI A S 400E 43,2V 9. 0Ah 388. 8Wh

T AR Chinese

Name of Sample £x /
English

GRCE XD 1124110249

Sample No.

ESS ¥ S R SR LA PR 2 R

Consignor Suzhou ngg].ecm Precision Machinery Co., Ltd

A F¥ 4R TP G S v RE B HULBAT PR 2 W)
Manufacturer Suzhou Kingelean Precision Machinery Co., Ltd

R T & BB GREGAERIET )

Test method

ST/SG/AC. 10/11/Rev. 8 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8
Section 38.3

K2 AT A B Gt A )
ST/SG/ZAC. 10/1]/Rcv 8 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.8
Criterion Section 38.3
= oyt
Rl SR M
ppearance Gray Plastics cement shell
2 ¥ Ay 22
GREE Sz 9024-11-1]1 ALt B 2024~1 1-20 ~ 2024-12-26
Accepted Date Test Date
FRAEHEL HL; B it 569 8 G ~#%—ﬁ
ﬁfﬁdﬁ A Altitude simulation, Thermal test,Vibra 10 N oc.k Ext %9 short
Test Items circuit, Impact, Overcharge, Io&§ ischarge Q{’if';._. .l
SR, SRR A A GRIBAFRETM) ST/S6Y tx_@;?@ 11/Rev. &3 88 B LER
The sample has passed the Lcst items of UN Manua o.fx,TesLs &id (,r,El ia
Mg+ |ST/SG/AC. 10/11/Rev. 8 Section 38.3
Conclusion
2 H 3] (Date) : 2024-12-27
iz ] £ f i ZlRechargeable Lithium Battery.
p)
Comment
RA it / 5 48 AL
. /
Consignor
Addr%ss Post Code
wE kg E At . B
Approver: Checker: Compiler:
RE

Title:

HEME 22 TP R4 (Head of New Energy Safety Department)

e\

~
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A = - > X = +
J- 2> A B & AR AR R BRAT fﬁ%ﬁk% ek £ AR LE# BiE
= F : ol 25 %= y)
Name of Test Standard requirement or The T R C s
No. Clause Number of Standard est Result onclusion | Remark
ltems
AR GRIRAERET
) W) ST/SG/AC. 10/11/Rev. 8 38,3 4T, 1 WP 1
1 }%Eﬁ?ﬂ UN Manual of Tests and Criteria See Appendix 1 ﬁiﬁ. /
Altitude ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Pacast
simulation i
B GRS HFRIET i
L ) ST/SG/AC. 10/11/Rev. 8 38.3 iRUAT. 2 W% 2
2 o UN Manual of Tests and Criteria See Appendix 2 ﬁf‘]ﬁ} /
Thermal test  |s1/56/AC. 10/11/Rev. 8 Section 38.3 Test SRS Bt
g S8
G QRIS RHET
)] ) ST/SG/AC. 10/11/Rev. 8 38.3 iRUAT. 3 W2 3
3 Vibrati UN ’.\Eanual nij Tsjsls and Cl‘l:ti_‘l‘i‘d See Appendix 3 {}ﬁ!r 7
ibration ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Padsid
T3
BiAE GRAMERET Jo
y Y ST/8G/AC. 10/11/Rev. 8 38. 3 IAHGT. 4 WL 4
4 ﬁFE‘ UN Manual of Tests and Criteria See .f\]:pendix 4 ﬁﬁ} /
Shock ST/SG/AC. 10/11/Rev. 8 Sections3B#3iTest Pace
T.4 :
WA ol HIBRE T
= ) ST/SG/AC. 10/11/Rev. 8 38. 3 i{MAT. 5 W 5
5] &l\ﬁ% UN Manual of Tests and Criteria See i‘\l\llJf’,Il(]iX B ﬁ*"ﬁ. /
External short |sr/s67ac.10/11/Rev.8 Section 38.3 Test PagEEd
circuit T.5 4% <
B G ARREF
i it ST/SG/AC.10/11/Rev. 8 38.3 itHaT. 6 W% 6
6 UN Manual of Tests and Criteria See Appendix 6 {}1‘4} /
Impact ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test Pasasid
T.6 =
A GRECHERAET i
) ST/SG/AC. 10/11/Rev. 8 38.3 VGT. 7 W 7
7 J\iﬁ% UN Manual of Tests and Criteria See Appendix 7 -ﬁ,{% /
Overcharge ST/SG/AC. 10/11/Rev. 8 Section 38.3 Test ;
.7 Passed
BEEE GREEMPRET
) ST/SG/AC. 10/11/Rev. 8 38.3 UST. 8 W 8
8 P gﬁé%gmﬁah UN Manual of Tests and Cl']:l(-‘l'l'{l See Appendix 8 Ei% /
orced discharge |sT/SG/AC. 10/11/Rev.8 Section 38.3 Test Passed
T.8 ;
KRR F LA FR BRI : 20°C—25°C ; SRR L - /%
o 1 3) ST ~a 20 C=25°C - 10 13 . o
Test Environment Ambient temperature:20°C-25°C ;Ambient humidity:/%
Condition
) B g
Test ltem
A pES
- BE i UL
B hiaE R / e
Subcontracted Test 7 ok /
Condition Subcontracted | Name Post Code
Laboratory Ko hk / 0,75 y
Address Tel
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i | HRRB LA | FEE
No. Name of Test Items Altitude simulation
-1 A.—"’— s 1s A
5 : X AJZ A Befor RIS After &
Ha | Hanrs 2R Before ABE At g gk | MA0E| Kb
%5 Sample Status RE Vil Y R F3%W/E | Mass Loss | Residual |ZL%
Sample Mass ocv Mass oCcv ocy Other
No. /g N /g A% 1% % Event
1CYCSE A Fi i oENT B e o . y
0L | ovepurrrmee o | 2503.5 | 49.54 | 2503.0 | 49.51 0. 02 99.94 | o
002 | oy ®RR | 24930 | 49.55 | 2493.0 | 49.52 0. 00 99.94 | o
003 | opcrair® | 24945 | 49.56 | 2494.5 | 49.53 0.00 | 99.94 [ o
004 1CYCHEA=FE M = c : & o
£ 1CYC Fully charged 2498. 5 49 07 2198 9] 49 7')4 0. 02 99. 9’1 O
OBCY(: A P
005 | psvepircioe | 24975 | -49.59 | 2497.5 | 49.55 0.00 99.92 | o
006 | o rerr e dlltingD. 5 || 49. 578 =2800he | 40758 0. 02 99.90 | O
007 | seoeroie e Hewad03 5 [ 49,57 | 2493.5 | 49.53 0. 00 99.92 | o
008 | ssmpiiiider | o4g8i5 i 49.98h. | 2493,5 | 49,54 0.00 | 99.92 | o
V] = e #|This space intentionally : '
A PEE left blank
&iE: LR V-RA D-fRIR R-A F-RK 0-Aikh. LRA. LK. LA LK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

v T %
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kg 9 RMAE L4 | AR
No. Name of Test Items Thermal test
s IA__-_L - ~ ".‘A . - 5
#;\‘: ﬁ;n;b&f{é 1:‘\‘154 A Before 'IJ-JLLE; After ))ﬁ"i"éﬂ?& %IJ%Q}—:E_ -};’f‘&t
%5 Sample Status RE | FHRE RE FF34d, /% | Mass Loss| Residual | L5
Sample Mass OoCV Mass ocv OCV |Other
No. /g N /g N % 1% Event
ICYCSEA TR R 95N N = 9EnD & 19 GFf .
001 LoYe mnn-] ehavigsd 2503.0 49. 51 2502. 5 48. 92 0.02 98. 81 0
: 1CYCHEA e ‘ 10 =° ‘ y ;
002 1CYC Fully charged 2493.0 49. 52 2493. 0 49. 04 0. 00 99. 03 0
; 1ICYCHE 478 9AQ4 = = , : ’ ’
003 1CYC ,,.ulhf Shised 2494.5 49.53 2494.0 48. 93 0.02 98. 79 0
LCYCE A 51 £ AC it B
004 1YC Ful I.vt c‘l-;arged 2498. 0 49. 54 2498. 0 49. 05 0. 00 99. 01 6]
= 25CYCHEAFE L ; = 19 =r - ‘
005 | 9scve Fully charged | 2497.5 49. 55 2497.0 49. 00 0. 02 98. 89 ¢
; 25CYCHEAFE L o . ' -
006 95CYC I"nlly1 C‘}‘m_ged 2500. 0 49. 52 2500.0 | 48.94 0.00 98. 83 0
= 25CYCHEAFEHL 2405 © = 040" : ’
007 SECYC Ful hf éhm_gpd 2493. 5 49:53 2493. 0 49. 07 0.02 99. 07 0
(0]

25CYCHEA Ao HL - AQ B 10° i . ‘
008 | sscre porr o, | 240885 (B 49.%48| 2403s5 [ 49.06 17 0.00 99. 03

\| “f- ¢ 2 |This space intentionally
2N left blank

#ix: LR V-RA DR R-2E F-R= XK 0-Rk. LHA. LK. LA TEX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 5 BRR A LA | 3
No. Name of Test Items | Vibhration
X A . ~-—€\ A ol
HaE | HERA ABR Before ABE A jg gk | AR | Fodb
%5 Sample Status RE FHOE| RE FF34, /& | Mass Loss | Residual | L&
Sample Mass oCcVv Mass ocv ocVv Other
No. g N /g A /% /% Event
1ICYC5ER g oEno = . 0En¢ ¢ c
BOL |° iowemiiiy e | 20925 | 4802 | 28020 | 4892 0.02 | 100.00 | o
002 | joyerct Rl | 2493.0 | 49.04 | 2493.0 | 49.02 0.00 | 99.96 | o
003 | jocrorciht | 24940 | 48.93 | 2493.5 | 48.91 0.02 | 99.96 0
004 | SorE®tt | 2498.0 | 49.05 | 2498.0 | 49.03 0.00 | 99.96 0
005 | ppicrciod®l 0 112497.0°| 49000 | 2496.5 | 49.03 0.02 | 100.00 | o
: 25CYCHEAR R = .
006 | gscromornr sl S2RO0P0 | = 48. 9481505000 | 48. 02 0.00 | 99.96 0
007 | psoeporeirot o ie2493.0 | 49.07 | 2492.5 | 49.05 | 0.02 99. 96 0
008 | peeeoroc® Rl | 24985 |© 49,08 %) 2493.5 | 49.05 | 0.00 | 99.98 0
j\ FiﬁF This space intentionally o

left blank

&ix: L-R V-RA D-i#4k R-2A F-R£ XK 0-A#E. LFEA. LHBKR. LRE. LARXK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.
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A5 il AR B L AR iti
4
No. Name of Test Items Shock
RIS BT . RIS After "
2 Seivinle St;us FE | A%LE| RE F49, /E | Mass Loss | Residual | %
Sample . Mass OoCv Mass ocv oCcv Other
No. /g A /g N 1% /% Event
001 | joymedi® | 2502.0 | 48.92 | 2501.5 | 48.91 0. 02 99.98 | o
002 | i lERAR ) 24030 | 49.02 | 2493.0 | 49.02 0.00 | 100.00 | o
003 | iR | 2493.5 | 48.91 | 2493.0 | 48.90 0. 02 99.98 | o
004 | joerct®At | 2498.0 | 49.03 | 2497.5 | 49.02 0. 02 99.98 | o
005 | gpeonnie®R8 | 2496.5 | 49.03 | 2496.5 | 49.03 0. 00 100.00 | o
006 | s poa i WPV 0500, 0 |i 48. g P 250080 |fi4s. 91 0. 00 99.98 | o
I5CYC52 445 i
007 | pemreaii SSFg4e2.5 | 4005 | 2492.0 |1 49.04 0. 02 99.98 | o
008 | gpeonroiii i o085 | 40. 050 Husododis |do. 05 0. 00 100.00 | o
V] g P his space intentionally
2 el s left blank

Fik: L-iR V-IRA D-ARR R-AEL PR K 0-RFH. LR, LA, LA RAEX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly.No Rupture & No Fire.
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i : BRAE LA | Sk

No. Name of Test Tteris External short circuit
H o kS A e R R 8 R AL
Sample No. Sample Status Mg, Extern/zzgl"emperature Other Event

001 I(&fl(?l(alj_lfj\ji;:ltrig((l aT7. 1 0

002 1(\[](?f;flf\/i\?'ﬂ£|[:;ﬁ((| 26. 6 0

003 o 56. 0 0

004 1(&(”1\31;?? fﬁl&ged 57.2 0

007 Za(fgl;iﬁ?\fﬁﬁgm p8. 0 0

008 AT 57.7 0

25CYC Fully charged

e This space intentionally left
B >
L/L } ’I"I ' blank

&iE: D-fRAR R-A F-® K 0-RfEIR. RARK. LMK,

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 oM B & AR i ok
No. Name of Test Items Lmpact
HothE HaRE AR BRHE FHAL
Sample No. Sample Status Magk. ExtemﬁicTemperamre Other Event
009 LCIC 50% Capastiy 25.7 0
oi0 1(_:\’15 }afoﬂ)(zlﬁd:'; ty 24.8 0
011 1 (:\’1(1”5%'; Urf;;él ty 2.7 0
L l(\lCC\jc()_)(sz)ratl'l ty 24.6 0
o T (111:;1:1 ty 24.3 0
L 35(23?:“3(01 U[apa S 25.0 0
015 zw(“)\acc :%5 U[Uil?fiﬂ;il ty 25.2 0
4l 25r2\?§ Y5%nf Ura{;rxclu ty 2.7 O
o Z)Lzyaccx;o%nom;i ty 202 0
018 25CYC 50%%¢Ht S g =

25CYC 50% Capacity

LU H

This space intentionally left

blank

&iE: D-fRAR F-A2 K O-RMRR. ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 MR B LA 7
No. Name of Test Items | Oyercharge
o5 SR A HAeI %
Sample No. Sample Status Other Event
1CYCHEA 3 L
019 1CYC Fully charged <
. 1CYC5E 47
020 1CYC Fully charged 0
. 1CYCHE A 0
021 1CYC Fully charged
o 1CYCSE 4z 70 HL
022 1CYC Fully charged 0
5 25CYCHE A 0
023 25CYC Fully charged
024 25CYCSE A TEHL 0
3 23CYC Fully charged
ae 25CYC5EASTE L 0
025 25CYC Fully charged
2T, 26CYCSEA TR L O
026 25CYC Fully charged
VRNAE This space jfl.tenliona]l_\' Teft blank

&ix: D-fRik F-AK 0-LMEIR. LARX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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i 3 8 KRR B 4 AR S
No. Name of Test Items Forced discharge
A > O 3 S
Sample No. Sample Status

Other Event

1CYCTEATACHL

027 1CYC Fully discharged 0
; 1CYCHEAS I

028 LCYC Fully discharged O
, LCYCHEATE0

029 1CYC Fully discharged 0
: 1CYCTE AL

030 1CYC Fully discharged 0
. LCYCH AT

031 ICYC Fully discharged 0
=y LCYCHEATH

032 1CYC Fully discharged 0
S LCYCoE AT, ; _
033 1CYC Fully discharged 0
. LOYCAHE A TBHL

034 1CYC Fully discharged 0
o 1CYCSEAshi et

035 ICYE Pullydischarged 0
" LCYCHEA 0

036 1CYC Fully discharged 0o
. 25CYCHE AT HY

037 25CYC Fully discharged 0
, 25CYCHE4E A

038 25CYC Fully discharged 0o
’ 25CYCHEAS IR

039 b SEATRUHE 0

25CYC Fully discharged

25CYCSE A2
040 25CYC Fully discharged 0

25CYCHE A HL

041 95CYC Fully discharged 0
042 25(‘Yc2 ﬁl(ljvE iTi%cﬁn*ged 0
043 25(‘&'(‘25&?}\ii‘-‘j?iﬁsiclli rged 0
044 2';(Y(‘zﬂ;(t?l(lj»L/(il\LﬁsicLlﬂli rged 0
045 2’)(\(“‘2:;(:11&1(11\h ‘fﬁfi!hu;ll'g(‘cl 0
- 25CYCoe AT L ”

25CYC Fully discharged

&k D-fRiR F-AK 0-RMR. AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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